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REF QTY PART NO DESCRIPTION

1 4 R19111116 Washer, .343 X .687 X .0673

2 1 2-409BL3 Baseplate

3 1 2-410 Axle

4 2 2-412BL3 Tube, Lower Handle

5 1 2-413BL3 Tube, Upper Handle

6 1 2-414BL3 Tube, Kickstand

7 1 2-476BL3 Battery, Bracket

8 1 2-420 Tank

9 1 46700 Lid, Tank 15 Gal

10 1 42701 Pump, (Delavan 2200-201)

11 2 41863 Wheel & Tire Assy, Idle Flat

12 1 2-475 Battery, Sla 12V-5AH

— 1 DR378541 Charger, Battery

13 1 2-497 Wiring Harness w/Switch

14 1 2-494 Ass'y, Spray Gun

15 1 2-416 Hose, .375" ID X 1.87" L

16 2 726-0178 Tie, Nylon (Cable) T50R

17 3 4-35 Clamp, Band

18 1 4-11 Clamp, Rubber Sleeve

19 1 2-419 Fitting, Bulkhead 3/8" ID

20 2 1509-90 Bolt, Hex 1/4-20 X 1-1/4 GR5

21 1 ST43411          Spray Tip Screen / Strainer

REF QTY PART NO DESCRIPTION

22 4 R19172410 Washer, .531 X 1.5 X .134

23 6 43085 Bolt, Hex 5/16-18 X 1-1/2 G5

24 6 47810 Nut, Hex .312-18 Nyloc

25 4 43182 Bolt, Hex 5/16-18 X 3/4 GR5

26 1 45180 Clip, Small Spray Gun

27 1 47397 Clip, Large Spray Gun

28 4 47189 Nut, Hex 1/4-20 Nyloc

29 1 4-33 Reducer, Barbed 3/8" To 1/4"

30 1 2-418 Hose, .375" ID X 14.00"

31 2 28324 Spacer, .510 ID X .750 OD X .70

32 2 R19171616 Washer, .531 X 1 X .059

33 2 47134 Pin, Hair Cotter .08 X 1.58

34 1 48719 Cap, 25 Gal Tank (w/Lanyard)

35 1 47078 Screw, PH 10-24 X 3/4 PL

36 6 4-31 Nut, #10 - 24 Nyloc

37 6 45069 Screw, PH 10-24 X 1 PL

38 1 ST43012 Tip Fitting Cap Nut

39 1 45072 Gasket, 3/4" Garden Hose

40 2 43866 Bolt, Hex 1/4-20 X 5/8 GR5

41 3 48661 Bumper, Rubber (Adhesive Back

42 1 2-495 Tape, Double Stick

1 3-207 Owners Manual
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